


Drw. Numer katalogowy Description (EN) Qty
A-1 480110 Plastic Decoration 1
A-2 480111 Clutch Lever 1
A-3 480112 Brake Lever 1
A-4 480003 Limiting Stopper 1
A-5 480002 Plastic Decoration 1
A-6 480115 Foam Pipe 1
A-7 480309 Upper Handle 1
A-8 481586 Cable Fixing Clamp 1
A-9 481603 Cable 1
A-10 480119 Clutch cabel 1
A-11 480120 Lower Handle 1
A-12 480121 Bolt M8*50 4
A-13 481696 Flat Washer 4
A-14 480008 Knob 4
A-15 481605 Rope Guide 1
A-16 481594 Nut M6 1
A-17 481114 Cable Support 1
A-18 480127 Bolt M8*32 2
A-19 481597 Nut M8 2
A-20 480015 Handle Plug 2
B-1 480310 Upper Cover of Left Panel 1
B-2 480311 Screw 1
B-3 480312 Spring 1
B-4 480313 Handle 1
B-5 481127 Handle Panel 1
B-6 480066 Nut M6 3
B-7 481135 Fixed Plate 1
B-8 481141 Bolt M6*30 1
B-9 481122 Bolt M6*40 1
B-10 480318 Lower Cover of Left Panel 1
B-11 481125 Screw 4
B-12 481126 Screw 6
B-13 480321 Handle Panel 1
B-14 480322 Upper Cover of Right Panel 1
B-15 481384 Cable 1
B-16 480325 Lower Cover of Right Panel 1
C-1 481386 Engine 1
C-2 481133 Bolt M8*25 3
C-3 481140 Flat Key 1
C-4 480327 Blade adapter 1
C-5 481604 Screw Cap 2
C-6 480136 Belt Cover 1
c-7 481129 Screw 4
C-8 480138 Belt Cover Plate 1
C-9 480139 Belt Cover Plate 1
C-10 480141 21" Blade 1
C-11 480142 Blade Washer 1
C-12 480143 Blade Bolt 1




Drw. Numer katalogowy Description (EN) Qty
D-1 481612 Bolt M8*15 4
D-2 480145 Height Adjustment Plate 1
D-3 480146 Right Bracket 1
D-4 481626 Nut M8 4
D-5 480148 Deck 1
D-6 481658 Mulching Plug 1
D-7 480626 Cable Sleeve 1
D-8 481619 Oring 1
D-9 480152 Washing Linker 1
D-10 481621 Screw 7
D-11 480154 Left Bracket 1
D-12 481623 Rear Cover Support 2
D-13 480070 Bolt M6*14 3
D-14 481105 Rear Cover Pedestal 1
D-15 480022 Nut M6 3
D-16 480048 plug 2
D-17 480160 Rear Cover 1
D-18 480161 Rear Cover Spring 1
D-19 480292 Rear Cover Shaft 1
D-20 480293 Front Plastic Face Handle 1
D-21 480294 Front Plastic Face 1
D-22 481633 Washer R 1
D-23 481634 Washer L 1
D-24 481723 Nut M5 2
D-25 481106 #N/D! 1
D-26 481725 Bolt M5*12 2
D-27 480170 Side Discharge Cover Shaft 1
D-28 480171 Side Discharge Cover Spring 1
D-29 481728 Screw 2
D-30 480173 Cover Plate 1
D-31 480174 Spring 1
D-32 480175 Side Discharge cover 1
D-33 480176 Lock 1
D-34 480177 Side-Discharge Guiding Board 1
E-1 480178 Height Adjustment Handle 1
E-2 480179 Rear Wheel Shaft 1
E-3 481107 Inner Wheel Cover 2
E-4 480081 Spring Washer 4
E-5 481650 Bolt M6*12 2
E-6 480211 Bush 2
E-7 481118 11" wheel 2
E-8 481120 Flat Washer 2
E-9 480078 Nut M8 4
E-10 480187 11" Outer Wheel Cover 2
E-11 481656 Split Pin 1
E-12 480189 Belt 1
E-13 480190 Gearbox 1
E-14 480191 Spring 1
E-15 480192 Pin 2




Drw. Numer katalogowy Description (EN) Qty
E-16 481723 Nut M5 4
E-17 480194 Shaft Sleeve 2
E-18 481725 Bolt M5*12 4
E-19 480095 Lock Ring 4
E-20 481665 Flat Washer 2
E-21 480199 Left Gear 1
E-22 480200 Right Gear 1
E-23 480201 Front Wheel Shaft 1
E-24 480066 Nut M6 4
E-25 481650 Bolt M6*12 4
E-26 480088 Nut M6 1
E-27 481124 8" Wheel 2
E-28 480207 8" Outer Wheel Cover 2
E-29 480208 Height adjustment Spring 1
E-30 480209 Height Adjustment Connecting Rod 1
E-31 480086 Shaft Sleeve 4
F-1 480212 Metal Bracket 1
F-2 481128 Flat Washer 2
F-3 481129 Screw 4
F-4 481130 fixed plate 2
F-5 480216 Plastic Cover 1
F-6 480217 Cover Plate 1
F-7 480218 Handle cover 1
F-8 480219 Indicated Board 1
F-9 480220 Fabric bag 1




	CEDKS53S-L 7-exploded drawing of G53SHL-D1
	CEDKS53S-L 7-spare parts list of G53SHL-D1
	Sheet1


